PARTS BOOK
SPS/B-2516Series

Electronically Controlled Pattern
Sewing Machine for Middle
Sized Sewing Goods

(Direct Drive Type)

—

@unb’t@ -

PME-060111 SUNSTAR MACHINERY CO., LTD.




PATTERN S/M MODEL If &l J|F &

MACHINE MODEL(SPS/B-2516 SERIES)

SPS/B-2516-HS-20

® Feed Frame Type
mosm #2
20 :Pneumatic mono-iithic feeding frame
(B4 LS mols o)
22 :Pneumatic Separately-Driven

feeding frame
(B4 2218 mols o)

® Series
(X) x 10mm — ——— @ Stitch Type NZ7E
S Standard Stitch
@ ERg 22 P Perfect Stich
(Y)x 10mm ——— ® Materia Type 2% 72

G: General [2BI2(E28))
H: Heaw [BE8]
E : Extra Heawy [(2528)

=2 HMXL= Parts Book@=Z HMAZI/ULE=Z M= AlE SJHELICH
This is a parts book. It cannot be used as a manual.




CONTENTS
| | Machine Part JA®2

= Xl

A. Machine Body (1) Q& A1)

ARM & Machine Body Parts e a ........................ ARM 2 QIRHE 4|
B. Machine Body (2) QAF THQ)

BED & Machine Body Parts = 6 ....................... - BED 2! QI&HE
C. Machine Body (3) QIF ZAB)

Miscellaneous Cover & Machine Body Parts - @ COVER & Q&AE ZHj
D. Upper Shaft Mechanism e m ........................................... NSy
E. Bobbin Winder & Hand Pulley Mechanism - @@~~~ a2l Z 8IS 22| A
F. Lower Shaft Mechanism oo m ............................................ o= T
G. Presser FOOt MEChaNSM oo @ ........................................ =g
H. Thread Release & Thread Tension Mechanism - @® AT IE )
I Wiper MeChanism @ QLOIH ZHA|
J. Thread Trimming o e AE 2
K. X=Y MECRANISI oo @ ........................................ X-Y ZEAI(1)
L. X=Y MECRANISIN wvovrrroomressveesis @ ........................................ X-Y ZAE)
M. Sensor MeChaniSm - @ AN A
N. Cloth Feed Mechanism @ Cloth TIOI= ZtH
0. Pneumatic Hook Cloth Feed Mechanism - @&~ S2A £3& Cloth IOI= 2A
P. Lubrication Mechanism - @ 32 Y
Q. Pneumatic Mechanism @ ............................................. 2ot WY
R. Table & Thread Stand - @® HIOIS & AITH20! 2H
S ACCESSOIIES rrrrrrrrereeeeeeemmoeoeeieieeieieiceeee @ ................................... OIMIAIRI 2HA|

11| Control Part - 87|22

T‘ Control BOX Mechanlsm .................................... @ ............................... Egg I:”‘ﬁ Jy'jﬂ
U. Operaﬂon Unlt Mechanlsm ............................... @ .................. Q_L_HE-"OIﬁ %LlE gﬁl
V. Pedal Mechanlsm ................................................. @ ........................................... ﬂ"% Ilil'ﬁl

Il | SPS/B-2516-HS-22

W. Pneumatic Separatery-Driven Feeding Frame Mechanism SUA 2213 MOIE B Z0A
@ Cloth Feed Mechanism = o Cloth Feed ZtH|
® Pneumatic Mechanism - @ ............................................. 2|
@ Pedal Mechanism i m ............................................ IH|%'JE|').1|



ZH(1) ARM & QEE 2t

i

Machine Body (1) ARM & Machine Body Parts
PN

9l




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
A-1 GP-009733-01 Arm oh¢t 1
A-2 01S006S-306H Brand Mark(Face Plate) A% v (dgy) 1
A-3 GP-017883-00 Face Plate G 1
A-4 01S008S-306H Face Plate Gasket LRI 2 | 1
A-5 SC-0174-1230 Screw (11/64” n=40) I 4
A-6 01-110R-1230 Rubber Cap for Face Plate Wk 15 2
A-7 01S011S-306H Thread Take Up Cover A7) A 1
A-8 SC-A170-4124 Screw (9/64” n=40) HuyA 1
A-9 01S013S-306H Left Cover #}3 Aw 1
A-10 01S014S-306H Left Cover Gasket #Z& Aw 7taA 1
A-11 | 01S025S-306H Thread Guide A Achi(A) 1(z)
A-12 SN-0105-3400 Nut (15/64” n=28) HE 1
A-13 01S027S-306H Thread Guide B A (B) 1
A-14 SC-0122-1230 Screw (15/64” n=28 L=17) A 1
A-15 | 01-026A-3800 Thread Guide (L) Aok () 1
A-16 SC-0529-1230 Screw (9/64” n=40) I 3
A-17 01S031S-306H Thread Guide (R) A () 1
A-18 01S033S-306H Arm Thread Guide o Aok 2o 1
A-19 01S034S-306H Arm Thread Guide Nut S Akl Aol YE 1
A-20 01-021A-8150 Thread Guide (L) A (31) 1
A-21 01S037S-306H Silicon Tank Ass'y A g ¢ 93a(z) 1Set
A-22 015038S-306H Silicon Tank AT 93 1
A-23 01S039S-306H Silicon 0il Window AEE % 1
A-24 | 01S040S-306H Silicon Felt A E #4943 4E 1
A-25 | GP-013053-00 Felt Holder for Silicon Oil Supply AEE Ff B3 LE Fo 1
A-26 SC-0499-1230 Screw (11/64” n=40) R 1
A-27 | 01S043S-306H Safety Plate Ass'y FAH(=2) 1Set
A-28 | 01S044S-306H Safety Plate QHA 3t 1
A-29 015045S-306H Safety Bracket QHdl gk Bl 1
A-30 01S046S-306H Safety Plate Holder A% & 1
A-31 01S047S-306H Safety Plate Hinge Screw kA gt that 1
A-32 SN-0101-7400 Nut (11/64” n=40) HE 2
A-33 06-051W-7400 Washer oA 1
A-34 | 01S050S-306H Safety Plate Spring HAH 227 1
A-35 SN-0119-4000 Safety Plate Spring Hook A 2z Aol 1
A-36 SN-0111-1600 Nut (3/16” n=28) HE 1
A-37 SC-0175-1230 Screw (11/64” n=40) R 2
A-38 | 40-004W-1600 Washer 9hA 1
A-39 SC-0128-7400 Screw (11/64” n=40) Ay 2
A-40 GP-019553-00 Emergency Switch A 297 1
A-41 01S058S-306H Emergency Switch Bracket ul A 2912 Bl 1
A-42 SC-0175-4522 Screw (11/64” n=40) HuA 2
A-44 01A054S-811H Top Cover S E7 1
A-45 44-116M-7900 0il Sticker o9 ~€[A 1
A-46 01-110R-1230 Needle Bar Rubber Cap (d=$8.3) v 2 Fup 1
A-47 SC-0523-1230 Screw (3/16” n=28) I 6
A-48 01-045M-2516 Cable Holder(5N) Alol & & (5N) 5
A-49 SC-0174-7400 Screw (11/64” n=40) 2R 5
A-50 04-104R-1230 Arm upper Part Rubber Cap (d=¢12) oot Au 3 Fuls) 1
A-51 01-042R-640L Arm Rubber Cap(L) (d=$16) ofok wEulA (k) 2
A-52 01-144R-1230 Arm Rubber Cap(M) (d=$10.5) okgh A () 3
A-53 44-021R-7400 Arm Rubber Cap(S) (d=$8.3) oft A FuA (/1) 1
A-54 01A068S-811H Air Hose Guide Rubber o] s JtolE T E 1
A-55 | 01-044M-256D Model Sticker(HS) 29 2EA(3EE) 1
A-56 | 01-045M-256D Model Sticker(GS) 29 2e7(YuHg) 1
A-57 SC-A174-4122 Earth Screw (11/64” n=40) o] 21pAb 1
A-58 Warning Sticker A1 €A 1
A-59 | 09-025R-SC53 Rubber Cap AE7 2FukA 1
A-60 | SC-0179-3710 Screw (11/64” n=40) Rz RO 2
A-61 GP-018205-00 CE Mark CE v}z 1




Machine Body (2) BED & Machine Body Parts
Q& TAH2) Bed L QAEEZE T




Ref. No. Parts No.
B-1

Note
01-003A-2516 Bed
GP-018950-00

GP-018951-00
B-4

Name of Parts

Bed Cover(L)
01S084S-306H

Bed Cover(R)
B-6

iz
=
LR=4

SunStar

Screw (11/64” n=40 L=8)
01-056A-2516

H =AY (3)
01S084S-306H

X-Moving Cover(U) Ass’y

Assembly No.

1
H =78 (§)
01-060A-2516

X-Moving Cover

1
1A A

Screw (11/64” n=40 L=8)
SC-0106-7400
B-10

Presser Plate

X-ol$7AH (L) (=)
GP-016025-00
B-11

10

01S104A-306H

2Set
X-ol &AW (1)
2
Screw (15/64” n=28 L=14)

10-010W-7507

Needle Plate Support Cover

Screw (11/64” n=40)
01S108S-306H

Washer

SC-0502-5050
B-15

10-020W-2700

Support Cover Bracket “A”

01-068A-2516

Washer

Screw (3/16” n=28 L=10)

01-076A-2516

2]

2 AA Bl A"
Support Cover Bracket(L)
01-071A-2516

SC-0180-3800

Support Cover Adjusting Plate
20S0755-306H

Support Cover Bracket (R)

Screw (11/64” n=40)
SC-0106-7400
B-22

Washer

06-046W-7400

Screw (15/64” n=28)
01-075R-2516

A% A
Washer

A AAAY me A ¢

10S041S-306H

1AAY 2%

s

3 3

b
A AR
01-042R-640L

A%
2444

ALba shA
01-075R-2516

Film for Needle Plate Support Cover

Screw (11/64” n=40)

Bed Right Part Rubber Cap

Rubber for X-Moving Cover




(2]
T
S
a
>
k)
o
o
)
g
<
&)
S
=
o3
P —
)
>
o
@)
0N
>
@]
o)
-
s
@
&)
D
=
)
>
k)
o
o
)
g =
<
&)
©
=

c-25 & car
c-18




SunLhtar

Ref. No.| Parts No. Note Name of Parts = o Q’ ty | Assembly No.
C-1 GP-011487-00 Belt Cover Hl E 7 ¥ 1
C-2 SC-0343-3800 Screw (15/64” n=28) I A 3
C-3 01-093A-2516 X-Motor Cover X-2E Aw 1
C-4 01A114S-811H Y-Motor Cover Y-ZE Aw 1
C-5 SC-0174-811H Screw (11/64” n=40 L=11) T 6
C-6 01S1105-306H Washer A 6
Cc-7 01A117S-811H Motor Cover Support Bracket RE AW AA B 1
C-8 01-095S-2516 Support Stud For X-Motor Cover X-2E AW A A YA 2
C-9 20A067S-811H Support Stud For Y-Motor Cover Y-2E Ad AA YA 2
C-10 SC-0543-2302 Screw At 4
c-11 01A120S-811H Bed Hinge(R) W A (%) 1
C-12 | 01-098C-2516 Bed Hinge(F) HE g () 1
C-13 01A121S-811H Screw (M10X [70) I YA 4
C-14 01A122S-811H Washer %A 8
C-15 01A123S-811H Spring Washer 2z 94 4
C-16 01A124S-811H Nut (M10x1.5) HE 4
C-17 01A125S-811H Hinge Rubber A 2T 2
C-18 01A126S-811H Hinge 74 2
C-19 SC-0317-2700 Screw I YA 2
C-20 01-106A-2516 Bellows Wgzoz 1
c-21 01-107A-2516 Bellows Bracket Hzez e 1
C-22 01-108A-2516 Bellows Guide Plate Wzez slolt 2
C-23 01-109A-2516 Bellows Fixed Plate(F) Wgoz 343(A) 1
C-24 01-110A-2516 Bellows Fixed Plate(R) Hgez 343H(F) 2
C-25 01A133S-811H Screw (M3x0.5 L=4) A 4
C-26 SC-0527-7600 Screw (3/16” n=28 L=5.5) TG 2
Cc-27 02-011W-2302 Washer A 2
C-28 CE Mark CE n}=a 1
C-29 20-083A-2516 X-Motor Cover Support Bracket X-2E AW Az Bl 1
C-30 GP-011486-00 Motor Cover ZE AW 1
C-31 SC-0498-3750 Screw REAY 1A UA 4




Upper Shaft Mechanism

A= 2




SunStar

Ref. No. Parts No. Note Name of Parts = =} Q’ ty | Assembly No.
D-1 02A001S-811D Upper Shaft Az 1
D-2 02S102S-306H Link Cam g3 7 1
D-3 16-020W-9570 Link Cam Washer g3 A obA 1
D-4 SC-0183-2700 Screw (15/64” n=28) FuhAt 1
D-5 SC-0535-3710 Screw (9/32” n=28) Huak 1
D-6 SC-0150-2500 Screw (15/64” n=28) Fat 1
D-7 08S001P-306H Thread Take-Up Lever Ass'y A7 (%) 1Set
D-8 08S002S-306H Thread Take-Up Lever A 7] 1
D-9 08S004S-306H Thread Take-Up Lever Crank A7 A= 1
D-10 08S012S-306H Thread Take-Up Crank Shaft A7 aWa & 1
D-11 08S005S-306H Needle Bearing Yol & ulolg 1
D-12 SC-0317-2700 Screw (15/64” n=28) TR 4
D-13 085003S-306H Needle Bar Crank vlsd] YA 1
D-14 SC-0317-2700 Screw (15/64” n=28) YA 1 o
D-15 08S006S-306H Needle Bearing Yol & ulo]g 1
D-16 08S007S-306H Needle Bar Crank Rod s a¥a £ 1
D-17 085008S-306H Screw b 1
D-18 08S010S-306H Needle Bar Holder uh5 T 7ol 1
D-19 08S011S-306H Screw R 1
D-20 04S106S-306H Needle Bar Guide Blook s ok &9 1
D-21 04S001S-306H Needle Bar L =as 1
D-22 04S102S-306H Needle Bar Bushing(U) e & A4 1
D-23 SC-0542-1230 Screw (11/64” n=40) Tk 2
D-24 04S204S-306H Needle Bar Bushing(L) s 8 24 1
D-25 04S007S-306H HS Thread Guide for Needle Bar(H) v Ak (FEE) 1
D-26 04S008S-306G GS Thread Guide for Needle Bar(G) vt Akl (Yukg) 1
b 006-00T-0011 HS Needle (DPX17 #18) s (FE4) 1

006-00T-0013 GS Needle (DPX5 #14) vhs (LEkg) 1
D-28 025107S-306H Upper Shaft Bushing(F) Az A 24 1
D-29 02S009S-306H Bobbin Winder Driving Wheel AZ7 T ¥ 1
D-30 10-017S-8577 Screw for D-29 TAYA 2
D-31 255001S-306H Hand Pulley Gear A T 7 7o) A 1
D-32 SC-A308-4517 Screw (15/64” n=28) TAYAL (1/4-40) 4
D-33 02S111S-306H Upper Shaft Bushing(M) AE F A 1
D-34 02-121A-1230 Upper Shaft Collar A% gtet 1
D-35 SC-A308-4517 Screw (1/4” n=40) T YA 2
D-36 02S1155-306H Crank Blancer YT WA~ 1
D-37 025016S-306H Fix Plate for Crank Blancer g WwHdx 1A 1
D-38 SC-0202-5050 Screw (3/16” n=28) At 2
D-39 025021S-306H Snap Ring SRAE WEH(2%721) 1
D-40 025018S-306D Upper Shaft Bushing(R) Az 3 24 1
D-41 025020S-306H Needle Bearing(KT151917) Yol 5 #|o]3 1
D-42 0205022S-306H Thurst Bearing Washer(AS1730) EH2E #o]d 94 1
D-43 02S023S-306H Snap Ring S-RAL WEY(547430) 1
D-44 025024S-306D Coupling AL 1
D-45 08-037SC-4517 Screw (M6X1.0 L=8) Huat 8
D-46 02-019A-120D Main Motor FZ e 1
D-47 02-020S-120D Screw (M5x0.8 L=25) Fuat 4
D-48 07-011W-1230 Spring Washer ($5) E A 4
D-49 10-020W-2700 Washer ($5) H 9kA 4
D-50 SC-A131-4522 Screw for C-21 b 1

Note: HS—Heavy Material (£2&)

GS —General Material




Bobbine Winder & Hand Pulley Mechanism

a2 2 BE Ec| 2

5 7 N,
L \
e )
i T




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
E-1 255004S-306H Hand Pulley EUR= 1
E-2 25S0125-306H Screw b 1
E-3 255011S-306H Hand Pulley Spring o Fg ~£29 1
E-4 2550095-306H Hand Pulley Bushing Ao Fg 24 1
E-5 SC-0317-2700 Screw (15/64” n=28) T 1
E-6 255005S-306H Hand Pulley Shaft e F7 = 1
E-7 25S5008S5-306H Spring Pin (84, [ =10) 2z¥ 9 1
E-8 255007S-306H Hand Pulley Roller e g 24y 1
E-9 255006S5-306H Hand Pulley Roller Hinge Screw Ao E¢ 2gy dhuyiy 1
E-10 255002S-306H Hand Pulley Gear B dc £ 7)o B 1
E-11 41S001S-306H Bobbin Winder Base Ass’y A7) wolA(z) 1Set
E-12 41S005S-306H Bobbin Winder Shaft A7 FE5F 1
E-13 41S018S-306H Bobbin Winder Action Body A7 AEA 1
E-14 41S006S-306H Thread Winder Action Pulley A7 AE E3g 1
E-15 SC-0104-5607 Screw (11/64” n=40) T 2
E-16 41S008S-306H Thread Winder Action Ring AZk7 Az 1
E-17 415009S-306H Bobbin Winder Shaft Rubber Ring AZ7 FE% 158 1
E-18 415024S-306H Bobbin Stand Byl A"HE 1
E-19 41S022S-306H Bobbin Stopper Byl A9 1
E-20 415011S-306H Bobbin Winder Adjusting Plate A7 2R3 1
E-21 $C-0130-1230 Screw (1/8” n=40) Fupa 1
E-22 06011SW-2111 Washer 9kA 1
E-23 41S010S-306H Bobbin Winder Lever A7 dH 1
E-24 SC-0105-7500 Screw (M4 xP0.7) T 1
E-25 03022SC-4517 Bobbin Winder Lever Shaft Az A F 1
E-26 04-009C-3710 E-Ring E ® (23745) 2
E-27 40-007W-1600 Washer 94 2
E-28 41S014S-306H Thread Winder Adjusting Cam A7 2H3A 1
E-29 02004SC-4113 Screw (M4 xP0.7) T 1
E-30 41S021S-306H Thread Winder Spring A7 9A 228 1
E-31 41S017S8-306H Thread Winder Action Plate A7 AgH 1
E-32 41S5023S-306H Screw At 3
E-33 41S80255-306H Thread Winder Mes A7 & 1
E-34 SC-0137-2700 Screw (9/64” n=40) Ak 2
E-35 41S027S-306H Thread Tension controler Ass’y Az ARE 23 A (%) 1Set
E-36 41S034S-306H Thread Tension Nut A7 24 A YE 1
E-37 40-804W-1230 Thread Tension Spring Stopper ARY 24 Az ~EH 1
E-38 40-333G-123A Thread Tension Spring ARE 24 2z¥ 1
E-39 40-024A-1230 Spring Cover 2xE Ax 1
E-40 40-108A-1306 Thread Tension Disk Achy HA 1
E-41 415028S-306H Thread Tension Adjusting Shaft (15/64” n=28) A3 243 1
E-42 41S029S-306H Thread Guid Plate A ok 7k 1
E-43 SN-0121-7400 Nut HE 15
E-45 41S101S-306H Bobbin Winder Ass’y A7 () 1Set




=y

Lower Shaft Mechanism
=

f

o]

LL




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
F-1 AS-003756-00 Lower Shaft Ass'y 3% (%) 1
F-2 GP-013233-00 Lower Shaft &% 1
F-3 GP-010180-01 Lower Shaft Gear 3% 7] 0] 1
F-4 PN-000215-00 Taper Pin glojs A 1
F-5 SC-0512-1230 Screw (11/64” n=40) 2 UYA 5
F-6 07S006S-306H Lower Shaft Rear Bushing &% & 84 1
F-7 075007S-306H Needle Bearing (KT8110) Yol & Hlo]& 4
F-8 07S008S-306H Thrust Washer EYLE 94 1
F-9 10S014S-306H Lower Shaft Collar &= 7} 2
F-10 07S011S-306H Crank Rod Iya 1
F-11 SC-0179-3710 Screw (11/64” n=40) AR 2
F-12 07S013S-306H Crank Rod Hinge Screw AYPF & what 1
F-13 SN-0116-8270 Nut (1/4” n=40) HE 1
F-14 07S015S-306H Oscillator Shaft e A olH & 1
F-15 07S017S-306H Oscillator Shaft Collar(L) e Addele & sheh(H) 1
F-16 07S0195-306H Oscillator Shaft Gear 25X 7)o 1
F-17 075020S-306H Washer 9}A 1
F-18 43-009C-1600 E-Ring $9 E-¥ (%47 9) 1
F-19 SC-0317-2700 Screw (15/64” n=28) 2ZUYA 1
F-20 075022S-306H Oscillator Shaft Collar(R) e AdolE & 7lEH($) 1
F-21 07S0275-306H Shuttle Race Ring AE dolx & 1
F-22 07S0235-306H Bobbin Case Ass’y Byl Alo]A(x) 1Set
F-23 07S024S-306H Bobbin Case 2ol Aol A 1
F-24 075025S-306H Bobbin Plate Spring Byl 3 Az 1
F-25 07S026S-306H Bobbin Byl 1
F-26 07S028S5-306H HS Shuttle(H) HE(ZES) 1
F-27 07S029S-306G GS Shuttle(G) AE(LHHE) 1
F-28 07S1305-306H Shuttle Driver A EEgo]ln 1
F-29 07S0335-306H Screw (M4 xP0.7) BRI 1
F-30 07S0325-306H Shuttle(L) AE(K) 1
F-31 07A0335-811H Middle Bushing for Lower Shaft 3% F8A 1
F-32 07S035S-306H Shuttle(L) Adjusting Shaft AE(K) 225 1
F-33 07S0355-306H Shuttle Race Adjusting Shaft AE dola 22 Z 1
F-34 SC-0150-2500 Screw (15/64” n=28) A 2
F-35 SC-0543-2302 Screw (11/64” n=40) FHuA 2
F-36 | 07S036S-306H Shuttle Ring AE 2l " 1
F-37 07S038S5-306H Shuttle Bearing Washer AE dolg 94 1
F-38 GP-018682-01 Plate for Separating Upper Thread(H) 00 o0o0o@oo) 1
F-39 GP-018265-01 Plate for Separating Upper Thread(G) 0oooo@oo) 1
F-40 SC-A121-4122 Screw (3/32” n=56) ERR 2
F-41 07S042S-306H Inner Hook Presser Shaft Ass'y &7hul FEE(2) 1Set
F-42 07S044S-306H Inner Hook Presser Plate &7lul RS 1
F-43 07S043S5-306H Innner Hook Presser Shaft &7t FEF 1
F-44 06-033M-3800 E-Ring E ¥ (2374 3) 2
F-45 07S046S-306H Inner Hook Spring &7bup 48 Az 2
F-46 075047S-306H Hook Cover Ass'y % Ad (%) 1Set
F-47 07S049S-306H Hook Cover Hinge % Ay 38x 1
F-48 075S048S-306H Hook Cover * AH 1
F-49 07S0515-306H Hook Cover Plate Spring A Z Aw I A2z A 1
F-50 07S052S-306H Hook Cover Plate Spring B Z Aw 3 ~zZE B 1
F-51 SC-0543-2302 Screw (11/64” n=40) oAb 1
F-52 07S0505-306H Spring Pin (82X [9.8) 2z 3 1
F-53 07S107S-306H Needle Roller Bearing UE 28 wlold 1

Note: HS—Heavy Material (F2E
GS —General Material (ZEt2)



Presser Foot Mechanism

= LY |




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
G-1 0550345-306H Presser Cam gy e 1
G-2 SC-A129-4515 Screw (1/4” n=40) At 2
G-3 05S0365-306H Presser Cam Connecting Rod E2u e AR C 1
G-4 05S037S5-306H Presser Fork Crank Lgu x3 Y3 1
G-5 SC-0183-2700 Screw (15/64” n=28) A 1
G-6 05S039S-306H Presser Cam Connecting Rod Pin egd FEN dARC 9 1
G-7 04-009C-3710 E-Ring E-8 (2%7 5) 2
G-8 0550415-306H Presser Shaft Bushing A Lgu FES 2A A 1
G-9 05S0425-306H Presser Shaft Bushing B ek FEZ A B 1
G-10 0550435-306H Presser Shaft =& 25F 1
G-11 05S044S-306H Presser Adjusting Arm EFu 24 o9t 1
G-12 SC-0317-2700 Screw (15/64” n=28) b 2
G-13 SN-000085-00 Presser Adjusting Arm Nut =29 24 ol YE 1
G-14 06-034W-7400 Washer SHA 1
G-15 | GP-023632-00 Presser Adjusting Arm Hinge Serew =7 2 ohg st 1
G-16 05S049S-306H Presser Link =7 ga 2
G-17 GP-023633-00 Presser Ling Hinge Screw =3 8l g whgat 3
G-18 05S0515-306H Position Link 92 #H=a 1
G-19 05S0525-306H Position Link Hinge Screw QA" a 14 Ak 1
G-20 05S053S-306H Presser Driving Link i ¢E 93 1
G-21 05S054S-306H Presser Driving Link Hinge Screw =3 9% #g 13 A 1
G-22 10S014S-306H Presser Driving Link Collar g o 83 g 1
G-23 SC-0512-1230 Screw (11/64” n=40 L=5) Ayt 4
G-24 05S057S-306H Presser Bar Bushing Fed 24 1
G-25 SC-0104-5607 Screw (11/64” n=40) AR 1
G-26 SC-0337-0350 Presser Adjusting Screw okE 2H U4 1
G-27 05-002C-2500 Nut for Presser Adjusting Screw o 2H Y4 YE 1
G-28 05S061S-306H Presser Adjusting Spring 48 24 ~x2¥ 1
G-29 055062S-306H Presser Adjusting Bar od 2HE 1
G-30 05-001A-1230 Presser Bar FE 1
G-31 05S063S-306H Presser Bar Holder e Fol 1
G-32 SC-0174-1230 Screw (11/64” n=40 L=11) R 1
G-33 05S066S-306H Presser Foot (Option) Ls2u 1
G-34 055067S-306H Finger Guard g7 71E 1
G-35 SC-0517-8670 Screw (9/64” n=40 L=9.5) H Ak 1
G-36 40-004W-1600 Washer 9}A 2
G-37 05A037S-811H Presser Foot Cylinder Lgu g3 Ay 1
G-38 05A038S-811H Hinge Stud for Presser Foot Cylinder =2u ARy 34 ghat 1
G-39 05A039S-811H Hose (%4) SHE Tx (84) -
G-40 05A040S-811H Speed Controller 23 ZEEY 2
G-41 05A041S-811H Connecting Link for Presser Foot Cylinder g 28 Ay A4 g3 1
G-42 10S014S-306H Connecting Link Coller for Presser Foot Cylinder E2u g Ay o4 g3 g 1
G-43 05A043S-811H Knuckle of Presser Foot Cylinder egd Ay U 1
G-44 05A044S-811H Connecting Rod for Presser Foot i 29 A2 RE 1
G-45 05A045S-811H Stud for Presser Link =g 33T ghgak 3
G-46 05A046S-811H Lift Link of Presser Foot gy g3 U3 1
G-47 SN-0105-3400 Nut e 1
G-48 06-002W-2350 Washer kA 1
G-49 05A049S-811H 0O-Ring 0-9 1
G-50 05A050S-811H Stud for Presser Foot Lift Link LEa &9 3 thia 1
G-51 05A051S-811H Presser Bar Lifter Connecting Shaft =2 g dAx 1
G-52 SC-0540-7600 Screw (15/64” n=28) aZYA 1
G-53 05S075S-306H Position Link Stopper X P2 2xH 1
G-54 05S076S-306H Position Link Stopper Spring 94 ¥Wa 29 £=¥ 1
G-55 05S0775-306H Position Link Stopper Bracket 92 ¥a 2y B 1
G-56 SC-0500-7400 Screw (15/64" n=28) A 2
G-57 05S079S-306H Position Link Stopper Rubber oA 8a 29 1% 2
G-58 SN-0116-8270 Nut (11/4” n=40) HEe 1
G-59 SC-0169-7900 Screw oAb 1




Thread Release & Thread Tension Mechanism
A=R)| Y A A2 XA




SunStar

Ref. No. Parts No. Note Name of Parts = o Q ty | Assembly No.
H-1 40S001S-306H Thread Tension Adjusting Ass’y ARd 248 A2 (%) 1Set
H-2 40S002S-306H Thread Tension Adjusting Body AR 24 A2 24 1
H-3 40S003S-306H Thread Tension Adjusting Shaft AgE =24 A2 % 1
H-4 40-6045-1230 Screw (9/64” n=40) I AR 2
H-5 40S005S-306H HS Thread Take-Up Spring(H) A7 22 (25 L) 1
H-6 40S006S-306G GS Thread Take-Up Spring(G) A7) 2z (LuHE) 1
H-7 40-204A-1230 Thread Guide Disk Akl A 4
H-8 40-304A-1230 Presser Plate for 7 AdW HA e 1
H-9 40S009S-306H Spring Cover 2z AH 1
H-10 40S010S-306H HS Thread Tension Adjusting Spring(H) ARE 23 223 (3E5¢) 1
H-11 40-333G-123A GS Thread Tension Adjusting Spring(G) AR 24 Az (dukg) 1
H-12 40-804W-1230 Spring Stopper 2x8 ~EY 2
H-13 40-204A-2350 Thread Adjusting Nut Azd A2 YE 1
H-14 018112S-306H Screw (M6) A 1
H-15 AS-002639-00 Second Thread Tension Adjusting Ass’y Bz A 243 A2 (%) 1Set
H-16 GP-008767-01 Second Thread Tension Adjusting Shaft Bz A 23 A= 1
H-17 40S019S-306H Second Thread Tension Adjusting Spring Bz A ohf HA AxzZd 1
H-18 40-704C-1230 Sceond Thread Adjusting Nut Bz Az4 A2 YE 1
H-19 SN-0121-7400 Nut (15/64” n=28) HEe 1
H-20 40S5023S-306H Thread Release Link A 5327 8a 1
H-21 40S024S-306H Thread Release Link Hinge Screw A L3783 At 1
H-22 40A007S-811H Thread Release Connecting Rod A 27 dAd 2 1
H-23 40S026S-306H Hinge Screw A for 22 A 527 944 RE i} A 1
H-24 SN-0115-7400 Nut (3/16” n=28) yE 1
H-25 40S028S-306H Hinge Screw B for 22 A537) 944 & 2A B 1
H-26 06-051W-7400 Washer oA 1
H-27 40S030S-306H Thread Release Stopper ALyl 289 1
H-28 SC-0202-5050 Screw (3/16” n=28) oA 2
H-29 40S032S-306H Thread Release Adjusting Plate Az7 243 2
H-30 40S033S-306H Thread Release Return Spring A 527 g9 A=8 1
H-31 10-019S-7507 Spring Hook Screw 228 Aol YA 1
H-32 SN-0101-7400 Nut (11/64” n=40) UE 2
H-33 SC-0180-3800 Screw (11/64” n=40) At 1
H-34 01S110S-306H Washer 9FA 1
H-35 GP-015849-00 Thread Release Shaft 4 537 F 1
H-36 SC-0352-7400 Screw (3/16” n=28) b AR 1
H-37 40S040S-306H Thread Release Shaft Collar A 537 % Jte 1
H-38 16-020W-9570 Washer 9HA 1
H-39 40S042S-306H Thread Release Action Bar A 537 Az 1
H-40 16-015S-3710 Hinge Screw for 39 A 537 A58 A 1
H-41 405044S-306H Thread Release Action Bar Guide A 27 ZEE ohy 1
H-42 SC-0528-1230 Screw (9/64” n=40) A 2
H-43 405014S-306H Thread Release Pin A 37 2 1
H-44 40S046S-306H Thread Detecting Plate Guide A ZAH I 1
H-45 R1-000053-00 Thread Detecting Plate Ring A A5 8 1
H-46 40S047S-306H Thread Detecting Plate A At 1
H-47 SC-A170-4124 Screw (9/64” n=40) A 1

Note: HS—Heavy Material (£22)
GS— General Material (QEH=2)



Wiper Mechanism
QO &tA




SunStar

Ref. No. Parts No. Note Name of Parts = | Q' ty | Assembly No.
1-1 11S001S-306H Wiper Bracket Ass'y Stol# B EI(Z) 1Set
I-2 SC-0548-7400 Serew(3/16” n=28) At 4
1-3 115005S-306H Wiper Rotation Shaft stol 7] 3| A % 1
1-4 04-009C-3710 E-Ring E-% (547 5) 1
1-5 11S007S-306H Wiper Rotation Shaft Collar gfolH 3| A= s}t 1
1-6 03022SC-4517 Screw(M4 X P0.7) TV 4
1-7 115009S-306H Wiper sto 7 1
I-8 SC-0120-1230 Screw(9/64” n=40) A4 1
1-9 11-006A-257A Wiper Crank Ass’y ofolz ZAYA(R) 1Set
1-10 16-113S-3710 Hinge Screw for 9 Sfol¥ Z#YA whAt 3
I-11 SN-0101-1600 Nut (11/64” n=40) HE 4
I-12 115017S-306H Wiper Rod solg] %= 1
1-13 11-008A-257A Wiper Rock Link ass’y Slol¥ 2% #A(%) 1
I-14 11-009S-257A Hinge Screw for 13 stolg| 2% I i 1
I-15 10-020W-2700 Washer ShA 1
1-16 11-011G-257A Wiper Spring sfol| ~xe 1
1-17 11-010A-257A Wiper Solenoid Connecting Link Sbolg £dxolE 4 =3 1
1-18 11-012A-257A Wiper Base Sbols wlo] & 1
1-19 11S025S-306H Wiper Base Joint stol7] wlo]x 2JUE 1
1-20 10-020W-2700 Washer ohA 3
1-21 SC-0202-5050 Screw(11/64” n=40) b 1
1-22 11S307-306H Wiper Base Collar Spol5] wlo]x shet 1
1-23 115037S-306H Wiper Cover stolz AH 1
1-24 SC-0120-1230 Screw A 2
1-25 11S032-306H Wiper Solenoid Ass’y sol £#olE(X) 1Set
1-26 SC-0196-2700 Screw bt 4
1-27 115032S-306h Spring Washer 228 Yab 4
1-28 11-017W-2700 Washer ohA 4
1-29 115036S-306H Wiper On/Off Switch sto#] g 2917 1
1-30 Wiper On/Off Switch Connector Housing Stolg] ZE 29A AA ZoE §$A 1
1-31 Wiper On/Off Switch Connector Plug Spols} g 2912 A4 g F21 1
1-32 11-019M-2350 Solenoid Tube $dlcolE FH 1




Thread Trimming Mechanism
AE ZH

( . e 14

J-21 31




SunStar

Ref. No. Parts No. Note Name of Parts = =} Q’ ty | Assembly No.
J-1 10S001S-306H Thread Trimming Sol. Ass’y A L kolt(z) 1Set
J-2 10S002S-306H Thread Trimming Sol. Bracket A Ld ol B 1
J-3 §C-0202-5050 Serew (3/16” n=28) A 4
J-4 SN-0101-1600 Nut (3/16” n=28) yE 2
J-5 10S005S-306H Rotating Link for 1 A &dolt 34 YA 1
J-6 SC-0328-8670 Screw (M4 xP0.7) Hua 1
J-7 10S007S-306H Thread Trimming Driving Link Stopper Ad F5 g3 ~2EH 1
J-8 10S009S-306H Thread Trimming Cam A A 1
J-9 SC-A129-4515 Screw (1/4” n=40) IAYA 2
J-10 10S011S-306H Thread Release Notch A 537 &4 1
J-11 02004SC-4113 Serew (M4xP0.7) A 2
J-12 10S013S-306H Thread Trimming Shaft A4 % 1
J-13 10S014S-306H Thread Trimming Shaft Collar A4 = gt 2
J-14 SC-0512-1230 Screw (15/64” n=28) IAYA 2
J-15 10S017S-306H Rubber Washer for 12 A4 & 17 94 1
J-16 10S018S-306H Thread Trimming Driving Link Ass’y A FE ga(z) 1Set
J-17 SC-0317-2700 Screw (15/64” n=28) IAYA 1
J-18 10S022S5-306H Spring for 12 AH & Axz¥ 1
J-19 10S023S-306H Thread Trimming Cam Roller A A 2y 1
J-20 10S024S-306H Hinge Screw For 19 AR 7 2ey gt 1
J-21 SN-0101-7400 Nut (11/64” n=40) yHE 3
J-22 10S026S-306H Thread Release Lever A&7 dw 1
J-23 PN-000233-01 Thread Release Lever Pin AL37] g 9 1
J-24 SN-0105-3400 Nut (15/64” n=40) yE 1
J-25 10S029S-306H Thread Trimming Connecting Rod A a7 Fc 1
J-26 10-220A-8577 Rod End(R) Rod End “¢~ 2
J-27 SN-0115-7400 Nut (M4XxP0.8) YE 2
J-27-1 SN-0115-2000 Nut(M4 xP0.8) YE(EF) 1
J-28 10S032S-306H Hinge Screw for 25 Ad a7 F ot 2
J-29 10-020W-2700 Washer kA 1
J-30 10S035S-306H Thread Trimming Connecting Link A AA ga 1
J-31 10S036S-306H Hinge Screw for 30 A A7 g3 g 1
J-32 10A037S-811H Thread Trimming Connecting Bar AR AR Y 1
J-33 10S038S-306H Hinge Screw for 32 AHA AR st 1
J-34 SN-0115-7400 Nut (3/16” n=28) HE 1
J-35 10S062S-306H Link Stopper Screw gE 289 YA 1
J-36 10S064S-306H Thread Stick Return Spring A AAE gd A28 1
J-37 10-019S-7507 Spring Hooker 228 Ao 1
J-38 10A040S-811H Needle Plate 23 1
J-39 SC-A119-4119 Serew (15/64” n=40) A 4
J-40 10S042S-306H HS Needle Plate Cover(H) A% A (ZEE) 1
J-41 10S043S-306G GS Needle Plate Cover(G) A Av(LuHE) 1
J-42 04007SC-A001 Screw (M4XP0.5) Ak 2
J-43 10S0455-306H Fixed Mes A& 1
J-44 10S046S-306H Serew (9/64” n=40) A 2
J-45 10S047S-306H Moving Mes R 1
J-46 10S048S-306H Hinge Screw for Moving Mes Zo A ghiat 1

10S049S-306H Washer (t=0.4) kA (0.4)
Jea7 10S0505-306H Washer (t=0.5) 944 (0.5)

10S051S-306H Washer (t=0.6) 944 (0.6)

10S052S5-306H Washer (t=0.7) kA (0.7)
J-48 10S053S-306H Moving Mes Link Ed A g3 1
J-49 10S054S-306H HS Thread Trimming Lever “B” (H) Adde "B (FE4) 1
J-50 10S055S-306G GS Thread Trimming Lever “B” (G) AAdEe BT (YuHE) 1
J-51 10S056S-306H Thread Trimming Lever Ring Ay 1
J-52 10S058S-306H Thread Trimming Lever “A” Ay A" 1
J-53 GP-025469-00 Thread Trimming Lever Shaft Ae & 1
J-54 10S059S-306H Thread Trimming Lever Screw Ay 1A YA 1
J-55 SC-0543-2302 Screw (11/64” n=40) E=RR A 1
J-56 20S075S-306H Washer SFA 1

Note: HS—Heavy Material (EE2E)

GS —General Material




X-Y Mechanism
X-Y &

ZHH(1)




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
K-1 20-001A-2516 X-Y Ball Guide Ass'y 2 Jlol=(x) 1Set
K-2 20-002A-2516 X-Fixed Race X-2Ad o] & 1
K-3 SC-0548-7400 Screw (3/16” n=28) HuAt 8
K-4 20-004A-2516 X-Moving Race X-o]fdlo] & 2
K-5 20-005A-2516 X-Retainer X-g el 2
K-6 20A006S-811H X-Stopper X-2E7 2
K-7 20A007S-811H Screw (11/64” n=40) AR 4
K-8 20A008S-811H Ball -3 100
K-9 20A009S-811H X-Tension Adjusting Nut X-344 24 HE 2
K-10 20A010S-811H X-Tension Adjusting Bolt X-%48 243 2E 2
K-11 20A001S-811H Race Table goj& dHol & 1
K-12 20A012S-811H Screw (11/64” n=40) Hat 4
K-13 20A013S-811H Y-Tension Adjusting Nut Y-8 24 YE 2
K-14 20A014S-811H Y-Tension Adjusting Bolt Y-%48 24 2E 2
K-15 20A015S-811H X-Sensor Plate X-A A 1
K-16 02014SC-4113 Screw (M4x0.7) I GA 2
K-17 20-017A-2516 Y-Fixed Race(L) Y-2% dolx(3) 1
K-18 20-018A-2516 Y-Fixed Race(R) Y-324 dlo] (%) 1
K-19 20A019S-811H Screw Fhak 4
K-20 20-020A-2516 Y-Moving Race Y-olfdlo] & 1
K-21 20A021S-811H Hinge Stud for Y-Moving Race Y-olgdlo| & A AHE 2
K-22 20A022S-811H Y-Retainer Y-gl 8o 2
K-23 20A023S-811H Y-Stopper Y-2E5] 2
K-24 20A024S-811H Serew(11/64” n=40) Fuat 4
K-25 20A025S-811H X-Driving Shaft A X-TE% (A) 1
K-26 20A035S-811H Bracket A for X-Driving Shaft X-FE% vl (A) 1
K-27 SC-0163-7500 Serew (M5x0.8 L=20) a4 6
K-28 20A028S-811H Y-Driving Gear X-Z£%70] 1
K-29 SWF(7-9) Screw R 2
K-30 20A030S-811H Pulley for X-Timing Belt X-Elo]® WE Z7 2
K-31 SC-0548-7400 Screw (3/16” n=28) Huak 4
K-32 20S110S-306H Washer b4 3
K-33 20A033S-811H Bearing (F608Z) u| o] 5
K-34 20A034S-811H X-Driving Shaft B X-7%% (B) 1
K-35 20-035A-2516 Bracket B for X-Driving Shaft X-F%% B2g2l (B) 1
K-36 SC-0485-4113 Screw (M5%0.8 L=17) YA 4
K-37 06-020C-7400 E-Ring E-% 2
K-38 20-038S5-2516 Timing Belt Tension Adjusting Bolt Eloln] WlE A 24 HE 1
K-39 20-039S-2516 Nut vE 1
K-40 20-040W-2516 Washer b4 1
K-41 20A041S-811H X-Idler Bracket X-ofo] 58] B 1
K-42 SC-0332-7500 Screw (M5X0.8 L=8) TAYA 1
K-43 06-002W-2350 Washer oA 2
K-44 20A004S-811H Bearing (696Z) Wlo]2l (6967) 2
K-45 20A045S-811H Stud for X-Timing Belt X-Elo|® HWE thixl 1
K-46 20-046A-2516 X-Timing Belt X-Efo]W] WE 1
K-47 20A0475-811H Belt Holding Plate HWE zo] 1
K-48 015104S-306H Screw (11/64” n=40) T4 2




X-Y Mechanism
X-Y ZH(@)

Ref. No. Parts No. Note Name of Parts = Q' ty | Assembly No.
L-1 20-050A-2516 X-Driving Motor X-FERE 1
L-2 SC-0184-1600 Screw I YA 4
L-3 10-020W-2700 Washer 9kA 4
L-4 06-002W-2350 Washer oA 4
L-5 20A054S-811H X-Drive Gear X-F%7]9 1
L-6 SC-0317-2700 Screw (15/64” n=28 L=7.5) I GA 4
L-7 GP-010521-00 Y-Removal Shaft Y-ol4$3% 1
L-8 20A057S-811H Front Bushing for Y-Removal Shaft Y-ol4£Z AA 1
L-9 20A058S-811H Rear Bushing for Y-Removal Shaft Y-o]&£% 33 1
L-10 SC-0106-7400 Screw (15/64” n=28 L=14) TAYA 2
L-11 06-002W-2350 Washer 94 2
L-12 GP-017371-00 X-Guide Shaft X-7tolE & 1
L-13 SC-0317-2700 Screw (15/64” n=28 L=7.5) ESRR A 2
L-14 GP-017372-00 X-Guide Shafat Bracket X-7tol E% H Al 1
L-15 20-065A-2516 Y-Driving Motor Y-TFERE 1
L-16 20A069S-811H Y-Motor Base Y-R2¥ o] & 1
L-17 SC-0106-7400 Screw TAUYA 4
L-18 20A054S-811H Y-Drive Gear Y-TE7]0] 1
L-19 20A073S-811H Washer for Y-Driving Shaft Y-T&% oA 2
L-20 20A074S-811H Bearing (FR6Z) o] g 2
L-21 GP-010525-00 Y-Guide Shaft Y-7telE % 1
L-22 20-079A-2516 Bracket(F) for Y-Guide Shaft Y-7belE & B (A) 1
L-23 20-080A-2516 Bracket(R) for Y-Guide Shaft Y-7lolE & BHEPl(F) 1
L-24 SC-0106-4111 Screw Y-7tolE & Bl 1A YA 4
L-25 20-082A-2516 Bearing Y-7tolE & HEFl wo]g 2




Sensor Mechanism
MMEA

Ref. No.| Parts No. Note Name of Parts =3 3 Q' ty | Assembly No.
M-1 24A001S-811H Y-Removal Sensor Connecting Crank Y-ol¢% A4 A4 ada 1
M-2 SC-0180-3800 Screw (M6 X P1) A 1
M-3 24-005A-2516 Sensor Connecting Plate For Y Removal Shaft Y-ol&x A AT 1
M-4 SC-0543-2302 Screw (11/64"'n=40 L=7.4) A A 1
M-5 SC-0548-7400 Screw (3/16” n=28 L=8) U4 B 1
M-6 10-020W-2700 Washer oA 2
M-7 025029S-306H Sensor AA 5
M-8 02S030S-306H Screw (M3 xL10) ERR 5
M-9 24-009A-2516 Y-Sensor Removal Plate Y-AIA o] 53 1
M-10 SC-0176-1230 Screw 11/64” n=40 L=5) FH A 3
M-11 40-004W-811H Washer 94 3
M-12 24-012A-2516 Sensor Mounting Plate For Y-Removal Shaft Y-ol4$% AlA 1HI 1
M-13 SC-0525-5300 Screw (11/64” n=40 L=7.5) Ak 2
M-14 40-004W-1600 Washer 9}A 2
M-15 24A015S-811H X-Sensor Bracket X-A4 B 3
M-16 SC-0525-5300 Screw (11/64” n=40 L=75) A 6
M-17 40-004W-1600 Washer 9}A 6
M-18 Cable Holder(6N) Aol &&H 2
M-19 SC-0174-1230 Screw R 2




=
R,
=
©
<
O
()
=
©
(D)
(]
L
e
)
o
O

=y

Cloth 10|




SunStar

Ref. No. Parts No. Note Name of Parts = Q’ ty | Assembly No.
N-1 22-001A-2516 Feed Bracket ol B 1
N-2 SC-0106-7400 Screw (15/64” n=28) FZGA 2
N-3 01-020W-2350 Spring Washer 2zZ8 94 2
N-4 06-002W-2350 Washer 9}A 2
N-5 22A0065-811H Slider %ol 1
N-6 22A007S-811H Slider Spring &toly 2z 1
N-7 22A008S-811H Slider Bracket Seholy A 1
N-8 SC-0104-5607 Screw (11/64” n=40) 2 YA 1
N-9 22-010A-2516 Air Slide Table(L) oo &elol Hlo] & 2
N-10 22-0118-2516 Screw PG4 4
N-11 22-012S8-2516 Spring Washer 2z 9A 4
N-12 22-013S5-2516 Washer 3 9kA 4
N-13 22-014A-2516 Hose Union 32X fye 4
N-14 22-015A-2516 Upper Feed Plate Bracket Holder Aol Bl &Y 1
N-15 22-016A-2516 Screw A YA 4
N-16 22S104S5-306H Setting Pin Ay 2
N-17 22-018A-2516 Upper Feed Plate Bracket A g B 1
N-18 22-019A-2516 Screw PB4 2
N-19 22-123A-2516 Hinge for Upper Feed Plate Avlegt A7 FA 2
N-20 02031SC-4113 Screw TG 4
N-21 SC-0103-5607 Screw dololet % 2 A 2
N-22 22-027A-2516 Hinge Shaft for Upper Feed Plate A 3% 2
N-23 SC-0105-7500 Screw A YA 2
N-24 22-028R-2516 Stopper Rubber for Upper Feed Plate Avcgd ~g¥ 1% 2
N-25 22-030A-2516 Upper Feed Plate A3 g 1
N-26 GP-013514-01 Lower Feed Plate 3] o] & 3} 1
N-27 22A043S-811H Screw SRR 2
N-28 22S025A-306H Washer 9}A 2
N-29 Air Tube Label(S3L) olo] Hu bl (S3L) 1
N-30 Air Tube Label(S4L) olo] FrH #hHl(S4L) 1
N-31 Air Tube Label(S3R) olo] £H = (S3R) 1
N-32 Air Tube Label(S4R) oo} FH 4l (S4R) 1
N-33 22-020W-2516 Spring Washer 2z 94 1
N-34 22-021W-2516 Washer o} A 1




Pneumatic Hook Cloth Feed Mechanism
SA 534 Cloth II0IE ZHA|

O-16

0-9

027 @& e

027 N o2
o1 & o < Z (’,(( .”’
/((‘ 025 026
11 / -

O-

0-9

Hr @

a(

¢

U
Q




HSunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
0-1 SN-000031,00 Cap Nut Al 74 AU E M4 (38) 6
0-2 15-027A-2070 Sensor AlA 2
0-3 08014SC-A001 Screw for Sensor AA 34 YAk 2
0-4 05057SN-3211 Nut for Sensor A4 24 YE 2
0-5 08006SC-8118 Screw for Sensor Bracket AA Bl 14 At 4
0-6 41-022W-7500 Washer for Sensor Bracket AR B 14 9kA 4
0-7 GP-002103,00 Sensor Bracket(R) AA B (%) 1
0-8 GP-002104,00 Sensor Bracket(L) AA B (2 1
0-9 GP-002099,00 Screw for Cylinder Base Bracket Ay wolx Bl ghyAb 4
0-10 GP-002100,00 Bracket for Cylinder Base(R) Ay wolx B ($) 1
0-11 GP-002101,00 Bracket for Cylinder Base(L) AR wola BEpl(s) 1
0-12 GP-002102,00 Bracket for Cylinder Shaft A=y & He 2
0-13 GP-002105,00 Palette Base Y E oA 1
0-14 18048SC-7113 Screw for Palette Base S E wolxs IH A} 3
0-15 01S1105-306H Washer for Palette Base Y E wojxa TH A 3
0-16 GP-002106,00 Palette Base Bracket A Y E wolx HEA A 2
0-17 SC-0162-5607 Screw for Palette Base Bracket A Y E oA HEpl A 1 YA 4
0-18 01S110S-306H Washer for Palette Base Bracket A S E wolx B A 1A oA 4
0-19 GP-002107,00 Palette Base Bracket B g E wolx HEPN B 1
0-20 18048SC-7113 Screw for Palette Base Bracket B S E wolx Bl B 14 At 4
0-21 01-023C-3710 Spring Washer for Palette Base Bracket B Y E wo|~ Bl B 14 A28 94 4
0-22 01S110S-306H Springfor Palette Base Bracket B S E wolx Bl B 24 A 4
0-23 GP-002097.00 Palette Pin Holder e A Gl 2
0-24 GP-002098,00 Screw for Palette Pin Holder stgl e 3 Fo] whjab 2
0-25 GP-002109,00 Air Cylinder for Palette Pin Holder FE A Fo] efo] AT (CJ2B10-15) 2
0-26 GP-002110,00 Air Fitting for Palette Pin Holder Sy E 3 Fo| oo ¥ (KJLO4-M5) 4
0-27 06-102W-2350 Washer whab oA 6
0-28 PN-000074,00 Palette Pin st E 3 2
0-29 GP-002551,00 Palette Pin Assist Bracket JdE I Bz =g 1
0-30 09-040S-3701 Screw sgEe 3 24 U4 )
0-31 02002SC-8119 Screw dge Ay vz v 1 At 14
0-32 | SN-0115-7400 NUT sle ddd Bz 2epl 34 YA YE| 8




£
R,
C
S
<
O
@
=
c
o
2
©
O
-
o
S
3

g7 2




HSunStar

Ref. No. Parts No. Note Name of Parts = | Q’ ty | Assembly No.
P-1 44S024S-306H Crank Rod Lubrication Plate aYPa 2 FH3 1
P-2 445027S-306H Felt AWE 1
P-3 SC-0548-7400 Screw (3/16” n=28) A4 2
P-4 44-0000-1230 0il Wick 29 f4 3
P-5 44-012C-1230 0il Hose °d TA 3
P-6 44S032S-306H 0il Hose Holder(L) o9 3& ol (k) 3
P-7 SC-0175-1230 Screw (11/64” n=40) st 6
P-8 44S005S-306H 0il Hose Holder(A) 29 32 Fo|(A) 1
P-9 445034S-306H Blance Lubrication Plate WA F4g 3
P-10 44S035S-306H Blance Lubrication Felt(F) wHas F43 WE(H) 1
P-11 445037S-306H Blance Lubrication Felt(M) WA~ 43 E(F) 1
P-12 445038S-306H Blance Lubrication Felt(R) Wy s Fhad WE(F) 1
P-13 SC-0340-3710 Screw (9/64” n=40) i 3
P-14 44S010S-306H 0il Hose Holder(B) 29 s A% (B) 1
P-15 SN-0111-1600 Nut (3/16” n=28) HE 1
P-16 44S013S-306H Needle Bar Oil Wick Holder s Ff F4 Fol 1
P-17 SW-0117-1011 Washer ShA 1
P-18 445029S-306H Needle Bar Crank Rod Lubrication Plate vbsd] Y3 2 F43 1
P-19 445007S-306H 0il Return Felt(A) i 29 "E(A) 1
P-20 44S031S-306H Felt AE 1
P-21 445014S-306H Needle Bar Oil Wick Holder(S) s F4 f4 3ol () 2
P-22 44S008S-306H Arm Oil Return Felt obetR i "E 1
P-23 44S002S-306H Arm Oil Return Felt Oil Hose obetR Fi HE oY T~ 1
P-24 445041S-306H Oscillator Shaft Gear Lubrication Plate 25% 7o & # 1
P-25 445042S-306H Oscillator Shaft Gear Lubrication Felt QEZ J)o] F4 WE 1
P-26 SC-0174-1230 Screw (11/64” n=40) At 2
P-27 44-0000-1230 Shuttle Lubrication Wick AE FH F4 1
P-28 44-012C-1230 Shuttle Lubrication Oil Hose AL F/ 29 32 1
P-29 44S039S-306H Bed Oil Return Felt Wi 3 WE 1
P-30 44S001S-306H Bed Oil Return Felt Oil Hose ey 3E "WE oY T~ 1
P-31 44S044S-306H Shuttle Lubrication Plate Ag F4d 1
P-32 445046S-306H Shuttle Lubrication Felt(L) AE F4 "E(KX) 1
P-33 06-033M-7400 Shuttle Lubrication Felt(S) AE FF "HE(h) 2
P-34 445052S-306H 0il Window 3 2
P-35 445053S-306H 0il Gauge 29 AolA 2
P-36 445054S-306H Oil Window Rubber Ring 3 5= 2
P-37 44A0565-811H Bed Wick Holder CR=R e R 1
P-38 SC-0525-5300 Screw (11/64” n=40) FuhA 1
P-39 44-017C-1230 3t 29| = Fo] 1




=1
ol
M0

Pneumatic Mechanism




HSunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
Q-1 05A039S-811H Urethane Hose (24) e T2 (64) -
Q-2 05A052S-811H Urethane Hose (26) <dE 5~ (86) -
Q-3 49A003S-811H Pressure Gauge ke Aol A 1
Q-4 49A004S-811H Quick Joint Plug 2 z9E =Zg (%) 1Set
Q-5 49A005S-811H Finger Valve %7 Wu 1
Q-6 49A006S-811H Filter Regulator e @l el olE 1
Q-7 49A007S-811H Air Pressure Switch olo] ZalA 293 1
Q-8 49A008S-811H Screw(M5xP0.8 [ =10) YA 2
Q-9 49A009S-811H Nut(M5xP0.8 H=3.5) HE 2
Q-10 10-010W-7507 Washer 9} A 2
Q-11 49A0115-811H Tee E| 1
Q-12 01A143S-811H Cable Tie Alol & Elo] 5
Q-13 49A013S-811H Plug A 1 A 1
Q-14 49A014S-811H Elbow Union AL FUL 1
Q-15 49A015S-811H Hose Nipple A YE 3
Q-16 49A016S-811H Quick Coupling % AZH 2
Q-17 49A017S-811H Solenoid Valve EHolT WH 2
Q-18 01-002M-AU12 Serew (M3 xL35) A A 4
Q-19 49A019S5-811H Manifold Block Wy ZH 22 (SS5Y3-20-02) 1
Q-20 49A020S-811H Silencer &87 2
Q-21 49A021S-811H Plug B =z 1 B 2
Q-22 49A022S-811H Air Tube Label olo] Hr gl 2
Q-23 49A023S5-811H Pressure Decreasing Valve Zhorl v 1
Q-24 49A001S-811H Speed Controller 23 E AEEY 2
Q-25 GP-010400-00 Manifold Bracket HyZe vepl 1
Q-26 91-0025-3400 Tapping Screw L=RB A 2




R-3

©
-
©
-+
wn
©
©
(]
| .
£
T
o3
Q
o]
©
T

R-19




SunStar

Ref. No. Parts. No Note. Name of Parts = | Q ty | Assembly No.
R-1 90-001A-2516 Table(L) gl o] 2 () 1
R-2 90-002A-2516 Table(R) o] & (%) 1
R-3 90-003A-2516 Table Stand Ass'y Hlo] & t}h (=) 1Set
R-4 90S007S-306H Oiler 29 AAE 1
R-5 90-030C-2516 0il Supporter uhr] @ Yol 1
R-6 18047SC-7113 Screw IR GA 4
R-7 90A008S-811H Case for Custody B3] 1
R-8 90-009A-2516 Body ute] 1
R-9 90-010A-2516 Body Connecting Bolt ] 942 2E 4
R-10 | 90-011A-2516 Washer Hie] 2 2E 94 4
R-11 | 90-012A-2516 Spring Washer ue] 7 2E 2z 94 4
R-12 | 90-013A-2516 Nut ue] 94 e 4
R-13 90-014A-2516 Body Side Cover L s ] 2
R-14 90-015A-2516 Screw 2 UA 8
R-15 16010SC-8330 Table Connecting Screw glol & A3 it 8
R-16 Motor Pulley Cover Ass'y 2 E7 AW (x) 1Set
R-17 90S013S-306H Bed Connecting Bolt HE A3 2E 2
R-18 90S014S-306H Washer W A3 oA 2
R-19 90A019S-811H Gas Spring Ass’y e 2zE(2) 1Set
R-20 90A020S-811H Gas Spring tA A2xE 1
R-21 90A021S-811H Bracket for Gas Spring JbA Az A 2
R-22 90A022S-811H Upper Shaft for Gas Spring Thes 2zE E(4) 1
R-23 90A023S-811H Lower Shaft for Gas Spring Tha Az (3} 1
R-24 90A024S-811H Bracket for Gas Spring Shaft 7bxa Az F B 2
R-25 20A043S-811H Screw (15/64” n=28) 24 4
R-26 90A026S-811H Joint Ring A for Gas Spring JbA Az AAYA 1
R-27 90A027S-811H Joint Ring B for Gas Spring 7bxs Ax7 AAEB 2
R-28 06-003C-7400 E-Ring E-® 4
R-29 $C-0107-1600 Screw (M4x1.0 L=14) The 2ZE R IFUA 2
R-30 SN-0102-3800 Nut (M6x1.0 H=5) 7be 2ZE WP YE 2
R-31 90A032S-811H Washer Tha 2z WA b4 2
R-32 90A033S-811H Tapping Screw g At 4
R-33 90A034S-811H Bracket for Frame Support zZ# A A B 1
R-34 90A035S-811H Stopper for Frame Support Bracket z# A A Bl 2EH 1
R-35 40-004W-1600 Washer 2FA 2
R-36 SC-0525-5300 Screw (11/64” n=40) 2 YA 2
R-37 90A038S-811H Gas Spring Fixed Frame b 2zE 1 zZH Y 1
R-38 90A039S-811H Shaft for Gas Spring Fixed Frame b 228 14 ZH Y F 1
R-39 91-007A-2302 Thread Stand Ass’y Al Zol(z) 1Set
R-40 90-025R-2516 Support Rubber for Bed(F) W ek 7 2 (A)

R-41 90-026R-2516 Support Rubber for Bed(R) W oHk 7R (%) 1
R-42 90-027S-2516 Screw I YA 1
R-43 44-065C-5030 Oiler Holder vt oY% &Y 2
R-44 02015SC-473 Screw I YA 1
R-45 44-120C-1230 Hose for Oil Supporter o duto] T A 1
R-46 44-134C-5700 Nipple for Oil Supporter uie] 7] E¥o]l UE 1
R-47 45-0024-5030 Control Box Bracket ZEEZuA v 1
R-48 08091SC-4113 Screw (M6 X1L20) 24 14
R-49 16014SW-4115 Spring Washer Az okA 14
R-50 18015SW-3113 Washer % 9}A 14




Accessories
OtMIALE] ZHA

S-6

[

S-9-10

S-12

§-17

S-24

S5




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
S-1 91-003C-1230 Driver(S) Egkol ¥ (/) 1
S-2 91-003C-1230 Driver(M) Etolu () 1
S-3 91-002C-1230 Driver(L) Eteolu (k) 1
S-4 915004S-306H Spaner 294 1
S-5 91-011C-1230 Oiler 29 F47 1
S-6 07S026S-306H Bobbin 1l 2
S-7 46S001S-306H Floppy Disc Z239] f2 1

91-001C-2700 L-Shape Wrench L-#1%] (2mm) 1
91-004C-2700 L-Shape Wrench L-#1%] (2.5mm) 1
5 91-001C-3800 L-Shape Wrench L-#% (4mm) 1
91-002C-2700 L-Shape Wrench L-#1%] (5mm) 1
S-9 Needle (DPX17 #18) v
S-10 Needle (DP x5 # 14) EIR=3
S-11 91-029M-5030 Sponge £EA 1
12-0146C-SC53 Fuse(1A 30mm) F2 (1A 30mm) 1
12-146C-PT10 Fuse(5A 30mm) FZ (5A 30mm) 1
s 05-002C-SW65 Fuse(10A 30mm) FZ (10A 30mm) 1
12-046C-SC53 Fuse(15A 30mm) FZ (15A 30mm) 1
S-14 91-014C-2516 Plastic Blank Ehay ¥ 1
S-15 PN-000226-00 Hinge Pin A7 8
S-16 15089SC-8119 Screw (M4xL7) st 8
S-17 91A017S-811H Slider Stop Rubber Plate for Upper Feed Plate Avlolcgl vtz 1 EI 1
S-18 01-022A-7500 Bracket for Upper Thread Supply I Ff YE Fol med 1
S-19 01-024A-7500 Felt Holder for Upper Thread Supply SIA F6 "WE Fo] 1
S-20 44-024M-7500 Felt for Upper Thread Supply 4 F4 e 1
S-21 SC-0519-2120 Serew (9/64” n=40) A 1
S-22 SC-0536-3125 Serew (3/32” n=56) At 2
S-23 91-008C-1230 Bottle of Oil $9% 1
S-24 91-015H-2516 Head Cover o A 1
S-25 10S045S-306H Fixed Mes kL N 1
S-26 10S047S-306H Moving Mes S~ 1




=
2
-
©
<
O
L
=
x
®)
(a8
[
-
-+
c
o
@)

T-53

H/,/"

=

A
]

T-53
\




HSunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
T-1 10-001A-PTO1 Control Box AEE ua 1
T-2 10-001M-PTO1 Bolt Control Box AEE vx 29 BE 6
T-3 10-003S-SW66 Spring Washer Control Box AEE A 29 Az 94 6
T-4 10-004S-SW66 Flat Washer Control Box AEE Ha 29 3 944 6
T-5 10-003S-PT01 Nut Control Box AEE utx 29 YE 6
T-6 10-002A-PTO1 Front Cover Control Box AEE ux Ad Ay 1
T-7 10-003M-PT01 Screw Control Box A A 29 A 4
T-8 10-003A-PTO01 Cover Control Box AEE oA Ay 1
T-9 10-003M-PTO01 Screw Cover AEE da Ay 29 A} 8
T-10 02-006A-SW63 Floppy Disc Dirve Z23] t29 Cifoln 1
T-11 02-010A-PT10 Barcket Floppy Dise Dirve Z29 J2q mepl 1
T-12 10-003M-PT01 Screw Floppy Disc Dirve Bracket 23 a7 cibolB el 29 YAt 4
T-13 10-019M-SW66 Screw Ass'y For Folppy Disc Drive (M3x05 L=10) | Z&3 f28 29 JAH(z) 4
T-14 10-109C-3710 Isolation Bushing Aol B4 4
T-15 10-004M-PTO01 Isolation Plate Aol 2
T-16 03-0000-PT18 Power P.C.B G RE 1
T-17 07-004S-SM5S Screw Ass'y For Power P.C.B G9Re 29 YaH(z) 4
T-20 10-104A-PT18 Transformer Efx zr 1
T-21 10-073S-3701 Serew Ass'y For Transformer (M5x0.8 L=109 Edx 2o 29 A (2) 4
T-22 01-0000-PTO1 X-Y P.CB X, Y RBE 1
T-23 07-004S-SM5S Screw Ass'y For X-Y P.C.B X, Y RE 29 Hz) 4
T-24 01-112B-PT01 Radiator X-Y P.C.B X, Y P.CB a3 1
T-25 07-004S-SM5S Screw Ass'y For Radiator X-Y X, Y P.CB #9% 29 YAH(=) 4
T-26 10-117A-PTO01 Fan Ass'y £¥7(2) 1Set
T-27 10-118B-PT10 Fan Cover $371 A4 1
T-28 01-002M-AU12 Bolt Fan (M4x0.7 L=35) £¥7 29 2E 4
T-29 09-041S-3701 Nut Fan(M4) £%7 294 UE 4
T-30 02-0000-PTO00 P.C.B Main Driving F% HE 1
T-31 10-028S-SC53 Screw Ass'y For Main Driving P.C.B (M3x05 L=7) | % BE 29 BE(%) 5
T-32 10-104A-PT10 Radiator Main F% wdg 1
T-33 07-004S-SM5S Screw Ass'y For Main Drivng Radiator & g 29 YA (=) 4
T-34 01-019M-SW67 Stud Main Driving P.C.B (M3 L=15) %% BT AHEC 2
T-35 10-003M-PT10 Serew IPM (M4x0.7 L=20) IPM 29 WAH(z) 2
T-38 10-003M-PT10 Screw Bridge Diode velA oot 29 YAH(z) 1
T-39 03-0000-PT10 1/0 P.CB 1/0 BE 1
T-40 10-028S-SC53 Serew 1/0 P.C.B 1/0 BE 29 YA(=2) 6
T-41 10-011M-PT10 Stud “A” I/0 P.C.B (M3 L=37) I/0 BE 2B E "A" 4
T-42 Stud I/0 P.C.B (M3 L=42) 1/0 RE 2HE (%) 1Set
T-43 02-006A-PTO00 CPU P.CB CPU RE 1
T-44 08-002M-SW67 Stud CPU P.C.B (M3 L=10) CPU RE XEE 4
T-45 10-003B-PT10 Connecting Plate 1/0 & CPU 1/0, CPU 123 1
T-46 10-003M-PT10 Screw Connecting Plate 1/0, CPU 4% 2t 4
T-47 10-005M-PT10 Isolation Bushing “A” Aorma “A” 4
T-48 10-006M-PT10 Isolation Bushing “B” HoluA “B" 4
T-50 02-001B-SW67 Cover CPU P.C.B CPU, P.CB A4 1
T-51 07-004S-SM5S Screw Ass'y For CPU P.C.B Cover CPU, P.CB A¥ 29 YAH(z) 2
T-52 10-008A-PT10 Cover Connectors AdE Aw 1
T-53 07-004S-SM5S Screw Ass'y For Connectors Cover AdE Aw 29 YAH(z) 4
T-54 10-006S-PT10 Sticker Caution A S 2EHA 1
T-55 10-007S-PT10 Sticker Replacing Filter e 28 2EHA 1
T-56 10-008S-PT10 Sticker Earth o]~ ~EH 1




Operation Unit Mechanism
Operation SLIE ZH

5
‘mgti';
0 A
g N
LA
u-2
Ref. No.| Parts No. Note Name of Parts =3 3 Q' ty | Assembly No.

U-1 SPS-PT-0P Operation Box Ass'y ool A HA(x) 1Set
U-2 46-002A-5030 Operation Box Stand Ass'y 2Hdold A 2"lE (%) 1Set
U-3  |46-003C-5030 Stand Holder 2€E &0 1
U-4 |46-004A-5030 Stand Holder Base 26 ZT o]~ 1
U-5 46-005S-5030 Screw 2t odFd chat 1
U-6 18047SC-7113 Screw (M5, L15) zd e A YA 1
U-7 02031SC-4113 Screw (M5, L10) 29 B v YA 1
U-8 |16010SC-8330 Screw (M6, L50) ¥ &Y wolx TAHUAL 4
U-9 |16014SW-4115 Spring Washer 28l ZY wo]x Az 94 4
U-10 [08041SW-1111 Washer 2"t Er] F oA 4




Pedal Mechanism
HE 2HA

Ref. No.| Parts No. Note Name of Parts £ | Q' ty | Assembly No.
V-1 12-011A-PT11 Foot Switch Ass'y 44 (2) 1Set
V-2 11-001A-PT10 Base Foot Switch A A o] A 1
V-3 11-0000-PT11 One Step Stroke 1gk ahgk 297 2
V-4 08-015C-3701 Clamp Cable Ao & o] 2
V-5 09-0315-3701 Serew Clamping Cable Ass'y (M4x0.7 L=8) Aol & o] 2duAH(z) 1
V-6 11-001S-PT10 Ending Bushing oy B4 1
V-7 11-003A-PT10 Cover Foot Switch Q4 sl wlol & AW 1
V-8 07-004S-SM5S Screw Ass'y For “A” Foot Switch Cover (M4X0.7 L=8) | 94 59 o]~ Aw 2gpaH(z) "A” 2
V-9 10-028S-SC53 Serew Ass'y For “B” Foot Switch Cover (M3X0.5 L=8) | 944 #2 slo]& AW zdA(z) "B 2
V-10 11-002M-PT10 Sponge 2E7 2




W Pneumatic Separatery-Driven Feeding Frame Mechaism
SA 22|18 T0|E o 2t

[=)= R B

H Cloth Feed Mechanism/Cloth Feed ZtJ|




SunStar

Ref. No. Parts No. Note Name of Parts = g Q ty | Assembly No.
W-1 50-015A-2516 Upper Feed Plate Aol ek (£2¥) 1
W-2 22A0395-811H Serew A} 4
w-3 06-002W-2350 Washer 9FA 4
W-4 50-008A-2516 Upper Feed Plate Clamp(L) Aglolcgt FA () 1
W-5 50-009A-2516 Upper Feed Plate Clamp(R) Aso|ca FAZ (L) 1
W-6 22A0398-811H Serew A 4
W-7 50-003W-2516 Spring Washer 223 94 4
W-8 06-002W-2350 Washer % 94 4
W-9 50-006A-2516 Air Slide Table Holder oo} &eto] Bl o] & & T 2
W-10 50-007S-2516 Screw A 8
w-11 SN-0121-7400 Nut(15/64" n=28) AAUE 2
W-12 SC-0317-2700 Screw A 2
W-13 GP-013515-01 Lower Feed Plate 3 dolt g (£8¥) 1




Ref. No. Parts No. Note Name of Parts =z Q' ty | Assembly No.
X-1 49A023S-811H Pressure Decreasing Valve e n 2
X-2 49A015S-811H Hose Nipple B2 U8 3
X-3 49A017S-811H | w13 £= | Solenoid Valve £dlo]T WH 2
X-4 50A048S-81H1 Manifold Block WU 22 (SS5Y3-20-03) 1
X-5 49A012S-811H Cable Tie Aol & Eho] 8
X-6 GP-010402-00 Manifold Bracket WyZc Bl 1




HSunStar

Pedal Mechanism/HE &

Ref. No.| Parts No. Note Name of Parts = | Q' ty | Assembly No.
Y-1 12-111A-PT11 Foot Switch Ass'y 44 (2) 1Set
Y-2 11-001A-PT10 Base Foot Switch A g o|a 1
Y-3 11-1000-PT11 One Step Stroke 15wk 294 3
Y-4 08-015C-3701 Clamp Cable Ao & o] 2
Y-5 09-0315-3701 Serew Clamping Cable Ass'y (M4x0.7 L=8) Aol & o] 2duAH(z) 1
Y-6 11-001S-PT10 Ending Bushing oy B4 1
Y-7 11-003A-PT10 Cover Foot Switch Q4 sl wlol & AW 1
Y-8 07-004S-SM5S Screw Ass'y For “A” Foot Switch Cover (M4X0.7 L=8) | 94 59 o]~ Aw 2gpaH(z) "A” 2
Y-9 10-028S-SC53 Serew Ass'y For “B” Foot Switch Cover (M3X0.5 L=8) | 944 #2 slo]& AW zdA(z) "B 2
Y-10 11-002M-PT10 Sponge 2E7 2






